ASSEMBLY INSTRUCTIONS &8ss
688-062/064/055
688-062/066/067

Thank you for purchasing this product. Be sure to check all packing materials carefully for small parts that may
have come loose inside the carton during shipment.

Before You Assemble: Please read all instructions carefully before beginning assembly. It is recommended that 2
people work together during assembly to prevent personal injury and to ensure that heavy or cumbersome parts
are not damaged during the process.

CAUTION: For your safety, this product requires two people to lift.

VERSION 1
PICTURE DESCRIPTION QTY DESCRIPTION QTY
SUPPORT SLAT
HEADBOARD 1pc H EHF # PB688-056/064 SPSLATS 4pcs
EHF # N/A
STORAGE FOOTBOARD 1
LEGSL /R 2pcs | EHF # N/A pc
EHF # PB688-054/062 FOOT
BUNFOOT
SUPPORT LEGS 2pcs| | J EHF # PB688-060/066 BNFOOT 2pcs

EHF # PB688-054/062 SPFOOT

STRETCHER 1pc K

FB STORAGE SUPPORT LEG | 3pcs
EHF # PB688-054/062 STCHR

EHF # PB688-060/066 STOSPLEG

FOOTBOARD 1pc | | L % STORAGE SIDE RAILS  |2pcs

EHF # N/A EHF # N/A
SIDE RAILS 2pcs SLAT ROLL 1 set
EHF # N/A EHF # PB688-060/066 SLROLL

SLAT 4pcs| | N MIDDLE SUPPORT RAIL | 1pc
EHF # PB688-056/064 SLATS EHF # PB688-060/066 MIDSPRAIL

Page 1 of 3




ASSEMBLY INSTRUCTIONS &8ss
688-062/064/055
688-062/066/067

Thank you for purchasing this product. Be sure to check all packing materials carefully for small parts that may
have come loose inside the carton during shipment.

Before You Assemble: Please read all instructions carefully before beginning assembly. It is recommended that 2
people work together during assembly to prevent personal injury and to ensure that heavy or cumbersome parts
are not damaged during the process.

CAUTION: For your safety, this product requires two people to lift.

Step 1: HEADBOARD Step 2: STORAGE FOOTBOARD

HARDWARE LIST ( Packing Headboard) HARDWARE LIST (Packing Storage Footboard)
PICTURE DESCRIPTION QTY PICTURE DESCRIPTION QTY
1 ALLEN KEY 5mm 1pc 1 ALLEN KEY 5mm 1pc
EHF # PB688-054/062HDWR EHF # PB688-060/066HDWR
BOLT 5/16* 2" 14pcs
2 H” EHF # PB688-054/062HDWR p

WOOD DOWEL 2pcs
EHF # PB688 -060/066 HDWR

o | W

HANDLE 2pcs
EHF # PB688-060/0066 HANDLE

g
T — BOLT 5/16* 3" 4pcs
EHF # PB688-060/066HDWR

Page 2 of 3




ASSEMBLY INSTRUCTIONS

688-054/056/055
688-054/060/067

688-062/064/055
688-062/066/067

Thank you for purchasing this product. Be sure to check all packing materials carefully for small parts that may
have come loose inside the carton during shipment.
Before You Assemble: Please read all instructions carefully before beginning assembly. It is recommended that 2
people work together during assembly to prevent personal injury and to ensure that heavy or cumbersome parts
are not damaged during the process.
CAUTION: For your safety, this product requires two people to lift.

FOR PANEL FOOTBOARD

FOR STORAGE FOOTBOARD

HARDWARE LIST (Packing Storage Side rails )

HARDWARE LIST (Packing Side rails )
PICTURE DESCRIPTION QTY
6 THREADED ROD 5/16* 4 1/2"|8pcs
EHF # PB688-055 HDWR
7 CURVED WASHER 8pcs
EHF # PB688-055 HDWR
8 LOCK WASHER 5/16* 8pcs
EHF # PB688-055 HDWR
9 NUT 5/16* 8pcs
EHF # PB688-055 HDWR
10 OPEN WRENCH 1pc
EHF # PB688-055 HDWR
11 SCREWS 8pcs
EHF # PB688-055 HDWR

PICTURE DESCRIPTION QTY

O | e— THREADED ROD 5/16* 4 1/2" 8pcs
EHF # PB688-067 HDWR

7 @ CURVED WASHER 8pcs
EHF # PB688-067 HDWR

8 @ LOCK WASHER 5/16* 8pcs
EHF # PB688-067 HDWR

9 0 NUT 5/16* 8pcs

EHF # PB688-067 HDWR P

OPEN WRENCH

10 % EHF # PB688-067 HDWR Tpe

@mfﬁm SCREWS

1 EHF # PB688-067 HDWR 30pcs
BOLT 5/16* 1 1/2"

12 ﬂh EHF # PB688-067 HDWR 3pcs
ALLEN KEY 5mm

13 L EHF # PB688-067 HDWR 1pc

Page 3 of 3




